
MRCNSR-T-72-001 c. 3



~0
~Q

+t

0

i~

g 

0~

~ $!OQ ~
g nm'~l4

~"I &nrem~~ok' sac~

>oz~~
C
5



INTEGRATED

WATER SUPPLY AND WASTE WATER DISPOSAL

ON LONG ISLAND

Prepared for the
Marine Resource Council

Nassau-Suffolk Regional Planning Board
under

Sea Grant Project GH-6,"
National Oceanic and Atmospheric Administration

U.S. Department of Commerce

W.V. Mc Guinness, Jr,
R. Pitchai

February 1972
C EM-4103-456

275 Windsor Street Hartford, Connecticut 06120

THE CENTER FOR THE ENVIRONMENT AND MAN, INC.



FOREWORD

This report is part of a series prepared by The Center for the Environment and

Man, Incss for the Regional Marine Resources Council of the Nassau-Suffolk Regional

Planning Board under the continuing program: The Devel ent of Methodolo es for
[...]
0

Qi col

C
~ 4  Il

g~ 4
QJJ M
C QJ
4 dj

0

0

QJ
cd
C

cd 0
C W
0

W
QIQ

IJJ QJ
u

QJ Clj

Ql

QJ0-"I

qj
QJ
C



~ ~ ~ ~
S
4J

C4

0 0
0 th
'a
dj cd
'tj
C dJ S

0 U
cd 0 0 U cb

0 IJ
V e

a dl
a
C N
S S
+ 4J
Cb U

0
lb

w 'a
S

'a
S

cb CI
0

JJ lb Icj

S

' 0
cb

~4J W
cb U u

0
Kl dj D cb

U dJ C C

4J
cd

e S

C C C
0 0 0
~ rl H W
4J u 4J
V U U

S S S

0 V

4

C 0
4J

'a

C C C
0 0 0

4J u 4J
U U V

C dl S S
44 N

C 0

0 0 0
4J 4J 4J
V U U
'a 'a 'a
S S dj

C
0 V

44 4J
V V U

4J
V dJ

IJ
'a

5 dl dJ'4

Vl CO
6 S
u cd
S

S

D cd

'4 cd

WO O
c0 M bcj
I I I

OO0

0
JJ
clj
4J

aA W EX!
Ch & Ch Ch
I I I I

OHIO
M bo Ch Ch

e 0
O

cd Ch
bb I
44 O<OO

4J

S 6
4J
cd
S
4J

e
0

0

0S

D cd
V

0 0

4J
S

cd e
p
s u

9

0
4J
cd
U

W 0
cd

4J

a'a C

C S e dj
cd 4J
S

4J

S
44
cd

C 0

C 0
4J
tlj
4J

W
cd
JJ
cb

0 V

0

C M
cd

0 4
bb

cd

5
e bb
dl cd
D 0
V V

'a

C4 4J
A bj V CIJ
R'D
C C

C C C C C
0 0 0-R 0

OAAOO
00 bjj M LA Ch

S
bb
'a

C
0

cb
u
cd

S cd
C
S
e

cb

U H S
O. cb

0
0

4J
clj cd LJ
4J U bj
C
S C
e cd U

V
'a U 0

m e w

C 0 cd
cd

bb
0 cd

0
4J U

4J
C cd
S V
e w

g
'a s
S A
Vj V

4J
C

C
S

S

S S
4J

cd cd

44
cd w

0

S cd 0
g
u C u
cd S cd
s 5 e

cd
uWW

p S S
S

~ 6 bb 44
u cd S
4
S S

cb Q

U 0 0 U 0 e'a
dJ 4J

S
O
cb

d4

C W
S 0

C
0 S 0

4J +
u H

cbVWV
S

'a 'a
dl bb dl

V W4
HOLLO
4JW 0

I A I
cdO 44O

u rn



0

u Id
u 0
W

4 0 U cd
I
6

0 Cj
0

CI

adj

u cd
W 0

DO

U

0'4

W 0

0 0

cd M

0 0
8 I

CI'4

'cd

u 0 O O I U
0 'cd 4

aj ccl
I4

0
4J

u

0

u Id
4

CI

0
CJ I

u cd

u

bO

W

r I
cd
4 ~
dj
0 CI

u M

cd

4 0 cd
4 CI
cd

'0 C 0 0bO

~ 4 C CI
4 U 0

O

dl

'4 M CI
'4 0

0 4 Id
IU

E9

Cf cd
CI

4
CI

dj
0 U

A m cd
O
Ccj M

C
~ R 0

0
0 0 ~

u

U U
'c
C

CI $4
4

iK iA O
Q Q CV
Mni I
I I O

iA M wt

g M
Cj CI

M
U M cd

0
cd a 0
bO cd'0 I

0
0 CJ M cd

cd
W M

CI CI
u U

M M m
nj

bbu g

M m
Sl 'cf CI

0 W
g4 cd

cd
m

U 4 IO
Cl

g u<

X RM

CO
4

0 dj
6 u
dj M
4

I
0

g bj
0

0 H 0
u H
M

djW 0
0 X
>O W

CI 0

Cd u+
u cd bt

u

0
U H IO

W dl
4 u

dj cd
M 4
cd M
dj 0
4 dl
U ch

bO
cd m

CI
I u

cd
W
0

u Id

CI 4
g u

m
Cj
dj 'cf

0

'a

0 U e
U

CI

0 CD
4 Ql m

cd
0 U

cd bd
u 0
~ 8 0

CI

CI

bd cd
8

cV CD

W
0

dl
m

f4
0

Cl

dj 4
'0 CI
g u
dl U
0 cd

4 m Q cij
O

m C A

g m
0

0
0 0 u 0

U
u u 0 u
U U M U

J
4 W

CLI Cl CI

~ iR

I I I I
&C! C! 4!

U
~ 4
u
m U
CI rl M
HC. CI
0 Cl
'0 bO m

~ d
W 0
0

u g aj
0 cd
CI 4
g CI

bd M

Cl
CI
m w



4 0 V Id
0
lJ
Id

4 cd
clj
m

IC

I W

al
OI
4 44

0
44
al
V

Ol

V Ol
V

W 0 CII
8 Oj
Ol

IO Pcj

C 0
44

4 cd
m al
OI

V

C 0

ccl

bb W

C W
tb

m rt
44 0
m

m
m 0
< o

44

8
Ol
44
cd
Ol

C 0

cd
4

8
Oj

0
iJ
al

C 0
C3

0

44

0 8 e
0 W

Ib
w

0
44
cd

0

g
aj +

V
V
Ol 4
PcI J3

Ol

cd

aj
C

8
0 V

W

4 8
Ol m
44 m b044

Ol C C
V W Ol
4 N

bb
C 0 W W

m cdW
i8 4 OI

Ol Ol
cdC COl

44
vw 8m
Oj al Oj cd
tg m A

0

C V
0 m
9

OI a

OI C
C W
OI W
0 W C
OIW 0

C 44
m 0 V
C
0

OJ

m44C
Ol C c5&O
V Ol 4 cK> M

VWW
C 8 I

OI 0 OI M
cj' v 8 0

4
44

5 OJ
8
aj

'0 4
C
al

Ol
cd ale

Ol
44 al
m C

X

5
g g

Oj 0 Id
bO 4J

m oj
Ol P,

m bO

0& Ol
cb

Ol
V m

C Oj
W

bb W
0 4 0
8 0

ce m Ol
Ol Ol V
U V

~ 0 'l0 0
Ol OJ 4
ca ao j4

aj
bb

0
m

C m C al
0'0 0

'P4
4JW kJW
cd 0
IO m cO W

Ol W 44
bb W III
meal C

al W aj W
4J Ol 44 C
cfl m MW

IO
Ol

0 4
g

bb
V C
Q'4 44
44

iA 4

V
0

a 0 4 m
OI Ol
aj bb



~ Where the volume, flow rate or flushing characteristics of the

receiving water body are such that bacterial concentrations rise to

a level which seriously affects fishing or contact recreation,

~ Where the organic load assimilative capacity of the water body is

limited so that dissolved oxygan  D.O ~ ! levels reach unacceptably

low levels for intended uses.

~ Where the phosphorus, nitrogen, and other dissolved nutrient

levels in the effluent are conducive to algal blooms in the

receiving waters resulting in associated color, taste and odor

and oxygen depletion problems.

~ Where certain dissolved organic and inorganic constituents such

as detergents, chlorides and sulphates, acids and toxic metals

 especially from industrial waste sources! are present in concen-

trations large enough

 a! to degrade groundwater quality if disposal into or onto
the ground is practised, or

 b! to create serious problems in surface water utilization
when disposal is into such waters.

e Where direct reuse of the effluents is necessary to conserve the

water resources for domestic or industrial purposes. The water

quality requirements in this case would be much higher than that

obtainable with conventional secondary treatment alone.

In the bicounty region of Long Island, most of the bays and coastal waters

surrounding the region have been classified SA  shellfish for marketing purposes

[ld]. This is the highest classification. The need to preserve the groundwater

quality at a very high level is apparent in view of the fact that groundwater is

the principal source of water supply to the region now and in the immediately

foreseeable future, and because of the large proportion of groundwater transferred



to the surface and marine waters in the area.  See Appendix 8 which discusses

the hydrologic cycle.! Therefore, a detailed consideration of advanced waste

treatment techniques .is appropriate for domestic and industrial waste water in

the region whether disposal is to the surface coastal waters, to groundwater, or

by reuse. Accordingly, a brief description of AMT techniques follow.

The need for new and improved AWT technology to restore used waters has

fostered the AWT Research Program in federal  EPA and its forerunners! and

other agencies since 1960. The new approaches to waste water treatment may be

organized under the. following broad categories-'

�! Improvements in Municipal Waste Water Treatment

 a! Sewered wastes

 b! Non-sewered  isolated facility! wastes.

�! Suspended and Dissolved Solids Removal

 a! Suspended and colloidal solids removal

Physical processes
Chemical processes

 b! Dissolved nutrients removal

Nitrogen removal
Phosphorus removal

 c! Dissolved biodegradable organics removal

 d! Dissolved inorganics removal

 e! Dissolved refractory organics removal

�! Waste Water Renovation and Reuse

�! Ultimate Disposal Methods.

A schematic overview of the above organization and the unit processes or

subdivisions of the components is provided in Figure E-2. A recent  l970! pub-

lication of the Advanced Waste Treatment Research Laboratory [41j at Cincinnati,

Ohio  EPA! has provided an updated summary of the current status of the AWT

processes listed above. This publication forms the principal source for the

E12



~-g .8

0

8

0

o0

Q 6
0 4

CI0 0 0
4

g

E13

j j. "I
0

!RAN

0
8$ C
Re 8

g eg

0

g 0 g

g g

x8g
0

0

g
0 w

g

0 a

H D 0
6

e 5'

5 Yc

"E~f
U

0

0 z

fil
Cg

rg 4

g

a

y

0

0



following brief descriptions of each AWT process. Further detailed information

is also available in the Proceedings of an AWT-Water Reuse Symposium held in

Dallas, Texas, January -12 to 14, 1971 [42], and in a just-released textbook on

advanced waste water treatment [58].

5.3 Im rovements in Munici al Waste Water Treatment

5.3.1 Sewered Wastes

The processes applicable under this grouping include use of pure oxygen

instead of air in activated sludge process; use of granular activated carbon

for removal of non-biodegradable organic matter, color and BOD; phosphorus re-

moval and ammonia stripping with air; polymer addition to primary sedimenta-

tion tanks to improve settling efficiency; and combinations of conventional

treatment with AWT processes to produce a high quality effluent.

Promising results were obtained from a study recently completed at

Batavia, New York [41, p.2]. In that study, the use of pure oxygen was com-

pared with the use of air in the activated sludge process. Under the conditions

of the Batavia test with test plant capacity of 1.25 mgd., pure oxygen was

shown to be competitive with air. /1

/1 "Under test conditions the pure oxygen train achieved 90 percent or more BOD
removal at detention times of 1 to 1.5 hours. With 3 hours detention time, BOD
removal averaged 85 percent for the air train and 93 percent for the oxygen
train. Another significant difference in performance was quantity of waste ac-
tivated sludge. Although confirming data are needed, preliminary results indi-
cate a reduction of 30-40 percent.

"Based on the Batavia data, cost estimates projected for new plants indicate
the possibility of lower capital investment and operating costs for the pure
oxygen treatment. The major factor contributing to the cost reduction is the
ability to carry higher MLSS  Mixed Liquor Suspended Solids! and thereby reduce
aeration tank capacity to 40 or 50 percent of that required for the conventional
systems. Additional savings are indicated for sludge handling and disposal."
[41, p.2].

E14



The use of granular activated carbon as a polishing step has been demonstra-

ted in full scale plants.�
/1

For phosphorus removal from waste water, the addition of chemicals such as

iron salts, aluminum salts and lime to precipitate the phospharus appears to be

the only dependable tnethod [41, p. 4j. The chemicals may be added at some selec-

ted point in a conventional activated sludge plant, ranging from befoxe primary

treatment to near the exit of the aerators,

An alternative methad for carrying out precipitation of phosphorus is by

using a clarifier-settler combination either for treating screened raw sewage ar

as a tertiary treatment. This process and ammonia stripping with air are des-

cribed more fully under "Dissolved Nutrients Removal" in paragraph 5.4,2.1,

Anionic polymers used in doses of less than 1 mg/1 appear to increase the

efficiency of primary sedimentation by as much as 25X. A study carried out at

full scale on the 240 mgd District of Columbia Water Pollution Control plant

indicated this effectiveness.

The treatment plant at South Tahoe, California, is perhaps the best known

advanced treatment plant in the country utilizing a combination of conventional

and purely physical-chemical processes. It is of 7.5 mgd capacity and includes

conventional primary treatment and activated sludge treatment followed by ter-

tiary processes including two-stage lime clarification with ammonia stripping

between stages, pressure multimedia filtration and granular carbon treatment.

"The effluent from the plant is of high clarity and contains only traces of phos-

phorus and organic materials." [41, p.6] The water is presently exported for

/1 "Because suspended solids are partially removed on the carbon, the solids
load and need for pretreatment must be considered when designing a carbon adsorp-
tion system. In order for the carbon treatment system to be economical, the
used carbon must be regenerated and reused. Large-scale plants currently using
and regenerating granular activated carbon include the 7.5 mgd plant at Lake
Tahoe and the 0.5 mgd plant at Nassau County, New York." [41, p.3]

E15



eventual use in irrigation of crops after prior holding in a recreational lake.

The lake can be used for all types of water recreation including contact sports.

Because of the high quality of the lake water, algae are not a significant prob-

lem [41, p. 6].

5.3.2 Non-Sewered Wastes

A high potential market exists in the country for an acceptable individual

home sewage treatment unit ta replace septic tanks and leaching cesspools. A

study on the state of the art of individual home sewage treatment systems has

been performed by ELectric Boat Division of General Dynamics Corporation [34].

Package activated sludge plants and development of advanced treatment systems

have been considered and found economically infeasible at the present time.

The basic problem areas are solids disposal and fail � safe design. Solids

disposal by incineration is costly and pollutes the air; storage in the unit

and subsequent land disposal may be aesthetically unacceptable. Presently

available package plants require a degree of operation and maintenance that the

average homeowner may be unable to bestow [41, p. 13].

5.4 Solids Removal

5.4.1 Sus ended and Colloidal Solids Removal

The AWT processes under development for suspended and colloidal solids re-

moval can be considered in two parts: the physical methods of solid-liquid

separation and the chemical aspects of aiding this separation. The physical

methods include tube settling; air flotation; bimedia, trimedia and moving bed

filters; and packed media upflow filters. The moving-bed filter has been tested

at pilot scaLe with a full-scale installation underway, but the others are at

varying stages of research or development. Microstraining of effluents through

woven metal fabrics having openings ranging upward from 23 microns removes lar-

ger suspended particles. This process has so far been largely limited ta river

water treatment. More recently, Chicago's Hanover Treatment Plant has success-

E16



fully employed a microstrainer to reduce secondary effluent suspended solids to

less than 5 mg/1 [41, p, 48].

Toe chemical processes involve the use of metal coagulants such as aluminum

sulfate, sodium aluminate, ferric or ferrous chloride or sulphate, or lime to

form and aggregate colloidal particles to promote settling and removal. The use

of chemical additives has currently gained impetus from the need to remove phos-

phates from waste water [41, p.49j. The metal coagulants now being used for

phsophate removal such as iron or aluminum salts, pickling liquor, and lime, can

also accomplish clarification in the first step of the physical-chemical

process [41, p.49], This is discussed, therefore, more fully under dissolved

nutrients removal, which follows.

5.4.2 Dissolved Solids Removal

5.4.2.1 Dissolved Nutrients Removal

The eutrophication of natural waters is a process of natural "aging" which

can be accelerated by man's impact on the water including the disposal of his

wastes. The need to reduce eutrophication rates by control techniques which

include adequate waste water disposal management practices is well understood.

Of algal nutrients that promote eutrophication, phosphates and nitrogen compounds

are very significant elements contributed by domestic and industrial waste water.

Their role in eutrophication processes and technology for their control have been

intensively studied by many researchers during the past decade.

Reduction in concentration of any nutrient below the level required for

algal cell synthesis will slow down eutrophication. There is the possibility of

blue-green algae fixing atmospheric nitrogen and adding it to the water system

if one eliminates nitrogen compounds. Therefore, much attention is being paid

to reduction of phosphorus compounds in waste water effluents in order to con-

trol eutrophication. However, it may be noted that there are situations un-

favorable for nitrogen fixation, and nitrogen removal under these circumstances

E3.7



could be a very effective eutrophication control procedure. The extent of

phosphorus contribution to aquatic ecosystems bv various ma!or and minor contri-

butors can be assessed from the following Table E-2 [43.].

TABl E E" 2

POUNDS OF PHOSPHORUS CONTRIBUTED TO A UATIC ECOSYSTEMS

Sewage and sewage effluents: 3lbs per capita per year.

Some industries, e.g., potato processing: 1.7 lb per ton processed

Phosphate rock from 23 states

Cultivated agricultural drainage: 0.35 � 3.9 lb per acre drained
per year

Surface irrigation returns, Yakima River Basin: 0.9 � 3.9
lbs per acre per year

Benthic sediment releases

Minor Contributors:

Domestic duck: 0.9 lb per year  per duck!

Sawdust: 0.9 lb per ton

Rainwater

Groundwater, Wis.: l lb per 9 million gals.

Wild duck: 0.45 lb per iear

Tree leaves: 1.8 � 3.3 ebs per acre of trees per year

Dead Organisms; animal excretions.

Investigations by various authors have been summarized by Wuhrmann [44] to
[...]
+selective to NH~ iona in water. Regeneration is by lime. NH in regenerant

waste is removed by air-stripping. The problem here is the availability of

the natural zeolite.! The Process has not been applied on a sufficiently large

scale and reliable unit cost data are, therefore, not available at the present

time [49]. See, however, Table E-5 for pilot plant cost figures.

Reverse Osmosis

E23

Osmosis is the process of diffusion of a solvent through a semi-

permeable membrance in dilute solution tending to equalize the concentrations of

the solute on either side of the membrance. Reverse osmosis is based an rever-



sing this natural tendency of water to migrate to where the contents of

dissolved solids are higher by applying pressure on the high-solids-concentration-

side of the membrane [48]. The pressure forces the water out of the high

solids concentration side, producing a water of low dissolved solids content.

The operating pressures of industrial waste water reverse osmosis systems is

400 to 800 psi where the TDS  Total Dissolved Solids! range from 1000 to

10,000 mg/l.

This process is normally non-selective to ammonium ions. But, with

specially designed membranes, it can be very selective. Cellulose acetate

membranes are generally used. Suitable pH range for this process is

5.0 to 6.0.

Note that this process simply concentrates the iona leaving a smaller

volume of highly concentrated solution for disposal. Reverse osmosis

application to waste water treatment. is still in the early stages of develop-

ment and unit costs for this process alone could range from $300 to 600

per million gallons [49]. See also Table E-5 for additional pilot plant

cost figures.

5.4.2,2 Dissolved Biode radable Or anics Removal

The AWT processes applicable for dissolved biodegradable organics removal

are pure oxygen aeration in activated sludge  similar ta that described earlier

under municipal waste water treatment!, upgrading trickling filter performance

by improving solids separation in the final clarifiers, and rotating biological

discs.

Pure oxygen utilization for improved activated sludge process involved em-

ploying sealed covers on aeratio~ tanks and intertank baffles to form a series

of staged compartments in the 2.5 mgd. Batavia, N.Y. plant cited earlier. This

procedure avoided inefficient utilization of costly pure oxygen. Three points

E24



demonstrated by this study with the greatest potential for reducing the cost of

waste treatment are reduced aeration time and tank capacity, lower moisture in

waste sludge, and lower volumes of waste sludge. The economic substitution of

pure oxygen for air appears to be a very significant breakthrough in the devel-

opment of the activated sludge process as an AWT for biodegradable organics

removal.

The rotating biological disc method of treating waste has been used in

Europe for at least the last five years. The system basically consists of

closely spaced rotating discs rotating in waste water tanks with partial

 about 50K! submergence. Waste water continuously flows past, parallel to

the discs. The units are usually arranged in series or stages. The principle
of operation is similar to that of a trickling filter. 1/

Because there is always liquid in the container, the rotating disc system

has an advantage over trickling filters in that recycling is not necessary at

night. Where there is a wide variation in flows such as in individual house-

holds or installations, this process could conceivably be applied.

/l "PWCA has funded a grant �701 EBM! with Rutgers University to assess
the degree of treatment and to obtain operating data on this method of
treatment. The pilot plant used in this study is a ten-staged unit with
a design flow of 8 gpm. This gives a detention period of 5 minutes per
stage or a 50-minute overall detention time for the disc unit. The plant
has been in operation for about one year at the Jamaica Treatment Plant in
New York City near the Kennedy International Airport. Data obtained thus
far show that the unit is oxidizing about 93/ of the biodegradable carbon-
aceous matter and 80/ of the armnoniacal nitrogen in the primary effluent
being treated." [41, p.65!.

E25



5.4.2.3 Dissolved Inor anics Removal

A well-written concise report of the state-of-the-art of demineralization

[49] of waste waters as of January 1971 has been published by EPA. The following

summary is based on an analysis of this and other applicable sources.

The use of water adds increments of dissolved inorganic minerals such

as chlorides, sulphates, sodium and other cations to the waste water. The

best conventional waste treatment techniques were not designed to remove

non-biodegradable organics or inorganic salts. Physical-chemical separation

processes are needed for dissolved inorganics removal. Average values

for mineral increments through one municipal use are indicated in Table 8-4.

Several processes are currently being investigated for reducing the

mineral content of municipal wastewater to an acceptable level. These

include:  a! ion exchange,  b! reverse osmosis,  c! distillation,  d!

electrodialysis,  e! freezing and  f! electrochemical treatment. These

processes are in varying stages of deve1opment and only the first four

mentioned are currently being given serious consideration as practical pro-

cesses for demineralization of waste water effluents.

All the above processes for demineralization produce a concentrated salt solu-

tion  brine! the disposal of which is sometimes a ma!or technical problem, covered

later under "Ultimate Disposal" in Paragraph 5.6 of this Appendix.

Dryden j50] summarizes experience with mineral removal by ion-exchange, re-

verse osmosis and electrodialysis in pilot plants at the Pomona water renovation

plant in Los Angeles County, California. He provides data on costs and removal

efficiencies in the pilot plants from which is extracted Table E-5. Xt must be

pointed out, however, that the costs are not inclusive of the cost of activated

carbon treatment  approximately $90/million gallons for a 10 mgd facility! which

must precede the demineralization step to prevent fouling of membranes or resins.

It must also be pointed out that costs per unit weight of minerals removed will be

a more meaningful basis for comparison.

E26



TABLE E 4

AVERAGE LEVELS OF MINERALS IN DOMESTIC SEWAGE

EFFLUENTS AND AVERAGE INCREMENTS DURING USE

Representative
Secondary Efflu-
ent m /1

Normal Range of
Build-Up mg/l

Constituent Approx. Build-Up
Through One Mun-
ici al Use m /1

9515-40

20-40

40-700

10-40

20-125

15-40

30Ca  CaC03!
Mg  MgCO !

Na

3913

8455

5125SO

Cl
5035

3030PO

NO3
COD

0-18

40 7070

159-4015BOD

550100-500250TDS

TABLE E-5

E27

PILOT PLANT EXPERIENCE FOR MINERAL REMOVAL AT POMONA CALIFORNIA



5.4.2.4 Dissolved Refractor Or anics Removal

Most waste waters contain some organic matter that is not readily

degradable in conventional biological oxidation processes. Such refractory

organics include a class of taste and odor producing compounds, such as phenols

and certain oils. These are ob!ectionable in a high quality effluent which

would be needed under the alternative strategy of GAG. See Appendix D!

Several AWT processes for removal of refractory organics from both

domestic and industrial waste streams are in varying stages of development [41]

These may be listed as employing

�! granular activated carbon, /1

�! powdered activated carbon,

�! adsorbent resins,

�! oxidation processes.

One of the first large-scale applications of granular carbon to waste

water treatment was the South Tahoe Waste Water Reclamation Plant. This 7.5 mgd

granular activated carbon plant treats secondary effluent after clarification

/l "Activated carbon is an adsorbent medium characterized by an extensive
system of internal pores which provide it with a very large surface area per
unit of weight. This large area plus the variety of functional groups  acidic,
basic, oxygenated, etc.! attached to the surface give activated carbon a sig-
nificant adsorptive capacity for most dissolved organics in waste water.
The carbon, when exhausted, can be reused after regeneration by heating to
high temperature �700'F!.

"The method of application is primarily determined by the particle size of
the carbon to be used. Granular carbon, in the mesh size range from
8 x 30 to 40 x 60, is generally contacted with the waste water in a fixed or
fluidized bed of carbon. Originally, carbon adsorption was considered as a
tertiary treatment to supplement biological processes to produce a high quality
product of reuseable quality. More recentl the main thrust of research has
shifted from the treatment of biolo ical secondar effluent to treatment of
clarified raw sewa e. Success in the latter effort will provide the sanitary
engineer an alternative to biological treatment." [Al, p. 361

E28



by lime and mixed media filters. The carbon is reported to effectively reduce

an influent BOD from 5-20 mg/1 to 2-5 mg/l; COD from 20-30 mg/1 to 2-10 mg/1; and

color from 20-50 to less than 5 units. The average dosage of carbon to accomplish

this treatment has been reported as 300 lb/million gallons of treated waste water

[41]. Large-scale studies at Pomona are reported to have substantially confirmed

the results obtained at Tahoe [41, p. 36-37].

Powdered carbon has developed into a competitor for granular carbon. Its

finer grain size and consequently, greatly increased specific surface area lead

to increased kinetics of adsorption such that 90X of its adsorption equilibrium

is attained in less than 10 minutes. Powdered carbon is dosed in slurry form.

The deactivated carbon is separated by sedimentation following polymer floccu-

lation. Other methods of separation are under study. Powdered carbon has the

advantage over granular in that its cost is about one-third as great. Unit cost

and the possibility of controlling the dosage applied are two of the advantages

over granular. The technical and economic feasibility of powdered activated

carbon has been under investigation by Eimco Corporation and Infilco Corporation

[41, p. 40].

Other refractory organics removal alternatives which could possibly find

applications under special conditions consist of synthetic adsorbent resins,

chemical oxidation methods such as chlorine catalyzed by ultraviolet light, photo-

oxidation and the use of ozone. These have limited potential at the present time

[41, p. 41].

5.4.3 AWT as an "Add-on" to Secondar Treatment

Since the biological flocculation and precipitation steps of the activated

sludge process can produce a well-nitrified effluent and since, under suitable

modifications, it could also precipitate out much of the dissolved phosphorus, the

evolution of AWT for nitrogen and phosphorus removal has been as an "add-on" of de-

nitrification and adsorption units to conventional secondary effluent. For instanc<

E29



Greeley and Hansen [3] have suggested the flowsheet of Fig. E-3 as one of the

add-on alternatives to the secondary treatment plants at Baypark and Wantagh in

Nassau County, to produce ultimately 94 mgd of high quality effluent fit for re-

charging the aquifer through existing storm-water basins. Note that it provides

for nitrogen removal through ammonia stripping with air, and phosphorus removal

through lime precipitation. Finishing treatment includes dual media filtration,

carbon adsorption and chlorinati.on. Demineralization is envisaged as a possible

future addition which will be needed under a strategy of complete recycling. The

unit cost of an AWT plant employing this "add-on" process has been estimated at

$650 per million gallons.  See Paragraph 8.0, Appendix D.!

5.4.4 Ph sical-Chemical Treatment

biological secondary treatment process in conventional treatment. The process

sequence consists of chemical clarification of raw sewa e by either organic

flocculants or by metal coagulants, when phosphate removal is desired, followed

b carbon adsor tion. To date, technical feasibility has been demonstrated only

at small scale, but full-scale application is expected to be demonstrated within

the next year [41].

A recent state-of-the-art report [51] on physical-chemical processes

 clarification-adsorption!, presented by Kugelman and Cohen of EPA, includes a

discussion of the performance and status of some existing plants and plans. Based

on an analysis and evaluation of this and other reports available on the topic,

the following key features of the physical chemical processes are presented. A

general flow-sheet of physical-chemical treatment [51] is included in Figure E-4.

Considerable information has been developed on physi.cal-chemical process as

a possible substitute for biological treatment.

E30



E31



E32



Calgon's studies of the treatment sequence  clarification-carbon! are repor-

ted to have shown the following removals when contact time with the carbon is 24

minutes; suspended solids 93X; BOD 93X; COD 81/; and TGC 75X. When metal coagu-

lants are used in the clarification step, phosphate removals of 90X or above are

reported [41, p. 38].

"Pilot scale investigations at the Lebanon Pilot Plant of AWTRL have shown

that lime clarification followed by carbon adsorption of primary effluent can

consistently produce an ef fluent equal to or better in quality than secondary

biological treatment. Over five million gallons of primary effluent were processed

to produce an average effluent product containing 10 mg/I TOC and BOD with a

range of 2-23 mg/l. Effluent turbidity averaged less than 2 JTU and phosphate

removals were consistently 90X or better." [41, p. 38].

It is of interest to point out here that plans are under way to construct a

physical-chemical treatment plant of 5 mgd capacity in the town of Port Jefferson

in Suffolk County [36]. The proposed treatment process consists essentially of

reactor-clarifiers, filters, carbon adsorbers and sludge thickeners. To minimize

land requirements, reactor-clarifiers were used rather than flocculation-

sedimentation basins, and re-pumping following filtration was uti.lized to permit

the use of deep carbon adsorbers.

It is interesting to note here that although the N.Y. State Department of

Environmental Conservation would not normally accept a physical-chemical plant

without pilot-plant testing for construction grants, at the Port Jefferson treat-

ment plant the physical-chemical process is now allowed [36, p.l].

Cost Estimates for Ph sical-Chemical Treatment

It is difficult to collect data on costs of AWT as representative of current

status since either some processes are still experimental or plants of a reasonably

large size have not been built or sufficient operational data on performance and

associated costs have not been computed. Definitive data will not be available

E33



until large-scale plants ave een uh been built and are in operation for several years.

Even then, local conditions may significantly affect the actual cost.

Based upon available cost information from pilot plants and preliminary

designs of several proposed large-scale plants, cos'tt estimates for various size

plants were made by EPA [51], referenced to October 1970. The amortization was

based on 6 percent for 24 years. These form the basis for Table E-6. Note

that the ranges given for eac p an s zh 1 t size represented the spread of data available.

The unit costs are spread over $100 to $360 per million gallons, for plants ranging
/j.in size from 100 to 5 mgd.

/l "As a comparison, ......estimate for primary and secondary treatment with
sludge incineration is 16.5 cents per 1000 gallons at the 10 mgd level. With the
addition of single stage lime for phosphorus removal the cost would rise to 23.5
cents per 1000 gallons which is essentially the same as physical-chemical treat-
ment"[51!.

The unit cost data for conventional biological treatment planes, as given in
the source, are added as lines 4 and 5 in Table E-6 for purposes of convenient
comparison. Note that the cost of "Secondary treatment with sludge incineration"
is shown as $165 per million gallons. Ve did not use this nationally-derivedindex in Paragraph 8 of Appendix D. Instead, we derived a current Long Island-specific unit cost based upon an actual engineering design for a ma!or proposed
plant. The resulting unit cost was over twice that cited in Table E-6. This
example illustrates the caution that must be exercised in applying national indi-
ces to Long Island without very careful scrutiny of the source and translating it
to equivalent, current Long Island terms.

E34



As an example directly applicable in the bicounty region, the studies for

the physical-chemical process plant at Port Jefferson, Suffolk County, indicated

that, "...for a design flow of 5.0 mgd, construction costs for the activated

sludge process are equivalent to the costs for a physical-chemical plant. In

addition, it appears that operating expenses are equal for both processes for

a flow of 2.0 mgd. This flow appears to be a break � even point since, as the

flow increases, the expense of a physical-chemical plant exceeds that of the

alternate studied." [ 36 ] For the "5 mgd" plant, the capital costs were estima-

ted at $9,3 million with an annual estimated operating cost of $0.355 million

"...for the first several years of operation with flows assumed at 2 mgd." This

would amount to a unit cost of $600 per million gallons with a discount rate of

5I and a useful life of 30 years.

TABLE E-6

PRELIMINARY COST ESTIMATE PHYS ICAL-CHEMICAL TREATlfENT

 Total Amortization + 05rM, dollars per million gallons!

�X; 24 yrs! Source [51]

+Two-stage lime, recalcination of sludge.

Com arative merits of h sical-chemical treatment

Some advantages that have been cited [41, p. 38] for a physical-chemical pro-

cess are:

�! Physical-chemical process would be less influenced by shock loads,

low temperatures and toxic substances than a biological system, and

would, therefore, be easier to operate than a delicate activated

sludge plant.

E35



�! Physical-chemical process greatly reduces the sludge handling prob-

lems. For instance, a 10-mgd physical-chemical plant would reduce

the sludge volume to about one-half of that from a conventional acti-

vated sludge plant, which would produce about 150,000 gpd of sludge.

This of course, depends on the flocculant used: a wide variety of

metal coagulants such as aluminum sulphate, sodium aluminate, ferric

or ferrous sulfate or chlorides, an4 lime> and polyelectrolytes are

usually applicable. The sludge is also readily filterable.

�! The physical-chemical plant is flexible: it could be adjusted readily

to meet desired effluent quality.

�! Odor problems are minimal. This is important in areas of high popula-

tion concentration.

�! The physical-chemical plant occupies much less area than a conventional

plant of the same size. As a case in point, the change from an earlier

proposed biological-AWT system to a physical-chemical system in Port

Jefferson treatment plant reduced the area requirement from 18 acres

to 5 acres [36].

�! Capital costs for physical-chemical plants may be 25 to 30X less than

those for conventional plants f41, p. 38]. For a brief comparison of

costs of conventional activated sludge plant with physical-chemical

plants for different sizes, reference is invited to Table E-6. Also

see Paragraph 8.0 of Appendix D. Much uncertainty surrounds AWT costs.

Some of the disadvantages that have often been quoted for physical-chemical

process axe:

�! Unless ammonia stripping with air or by other means is specially pro-

vided for, ammonia nitrogen will generally be unaffected in a physical-

chemical plant. Ammonia, however, is usually a small part of the total

nitrogen in waste waters. Where the content is high, ammonia removal

is important. Costs of flow sheets employing ammonia removal will

E36



naturally be higher and subject to same degree of uncertainty

as AWT costs.

�! Lack of operating experience with large-scaLe municipal plants.

The state-of-the-art report of EPA [51] furnishes existing and

planned plant listings.

�! "Added-on" costs of advanced waste treatment processes for nu-

trients removal or dissolved solids removal tend to raise overall

costs of a conventional waste treatment � advanced waste treatment

system. However, costs of certain physical-chemical processes as

evidenced in Table E-6 could be of comparable magnitudes to conven-

tional waste treatment even for plants as low as 10 mgd capacity. It

may be noted that physical-chemical processes, by themselves, can pro-

duce effluents of desired quality and that they are not necessarily

added-on components to conventional waste treatment by biological

means.

Preliminary cost analyses of various water supply � waste water treat-

ment and disposal alternatives for the Nassau-Suffolk county region, have been

presented and discussed in Appendix D of this report. Detailed cost estimates

of the advanced waste treatment � groundwater recharge combination will depend

upon availability of cost estimates for recharging well fields, their location

and site characteristics, and the actual combination of advanced waste treatment

processes selected. Such data are not available at the present time. Detailed

estimates could be made only when they are available. However, this is an alterna-

tive which deserves serious and careful consideration by the bicounty region in

the light of the following:

�! The continuing depletion of grounwater recharge in the region,

especially Nassau County, as evidenced by the gradual lowering of

water table elevations IL5 and 16].

K37



�! The time-lag involved in the implementation of any non-groundwater

sources, even if acceptable, over which period the water quantity

and quality in the aquifers will have to be preserved since it is

the only major source of present water supply.

�! The need to protect the bays and surface waters from enrichment

with nutrients and general degradation which could affect their

water quality and consequently their utilization.

�! The high value of land in the region and scarcity of land in Nassau

County. Advanced waste treatment by physical-chemical processes

will need much smaller areas than conventional waste treatment.

�! Operational stability and flexibility, reduced quantity of residuals

for ultimate disposal and prior experience  in Nassau County, under

EPA research and development grant>and in Suffolk County, Port Jef-

ferson plant! connected with advanced waste treatment.

�! Administrative and managerial efficiency. Since the advanced waste

treatment-groundwater recharge system will be wholly within the geo-

graphical boundaries of the bicounty agencies, all the component

parts will be subject to their direct and immediate supervision and

control. Under other strategies, some transfer of water across

county or regional borders is envisaged. Although the bicounty

agencies may have certain powers of legal jurisdiction, geographical

inconvenience could be anticipated.

E38



An analogous waste water treatment process  including recovery! involving

chemical coagulation for suspended solids removal, followed by absorption of solu-

ble organics on powdered carbon, has been developed by Battelle's Northwest Lab-

oratories under sponsorship of the Water guality Office of EPA. Reported advan-

tages of the process are cited as

1! a total treatment time of less than one hour;

2! a high quality effluent;

3! lower initial plant cost;

4! ability to remove nitrogen and phosphorus; and

5! a final sludge reduction to sterile ash in a centrifuge-incineration
process combined with a chemical regeneration step to recover both
the coagulant and the carbon.

CC
While estimates of plant operation costs for the new process are high, overall